
Philadelphia Combined Sewer Overflow Long Term Control Plan Update 
 

Section 8 • Infrastructure-Based Control Measures 
                  8-1 

 
Philadelphia Water Department.             September 2009 

8.0 INFRASTRUCTURE-BASED CONTROL 

MEASURES 
8.1 IDENTIFICATION AND DESCRIPTION OF CONTROL MEASURES 
Table 8-1 lists the infrastructure-based options being considered for implementation in the initial 
screening stage. Descriptions of these options follow. 

Table 8-1 Infrastructure-Based Options 

     Goals Addressed 

Number Category Option 

R
eq

ui
re

d 

IW
M

P 

D
ry

 W
ea

th
er

 W
Q

 

So
lid

s/
Fl

oa
ta

bl
es

 

R
ec

re
at

io
n 

Tr
ib

ut
ar

y 
H

ab
ita

t 

Ti
da
[...]
it provides the most effective utilization of existing facilities. The applicability of in-line storage, 
particularly the use of existing conduits for storage, is very site-specific, depending on existing 
conduit sizes and the risk of flooding due to an elevated hydraulic grade line. Examples of flow 
regulating technologies used to develop in-line storage were discussed previously. 



Philadelphia Combined Sewer Overflow Long Term Control Plan Update 
 

Section 8 • Infrastructure-Based Control Measures 
                  8-10 

 
Philadelphia Water Department.             September 2009 

 
Figure 8-1 I-95 and Delaware Waterfront Combined-Sewered Areas 



Philadelphia Combined Sewer Overflow Long Term Control Plan Update 
 

Section 8 • Infrastructure-Based Control Measures 
                  8-11 

 
Philadelphia Water Department.             September 2009 

I.15 Storage: Earthen Basins  
Generally, there are three types of earthen basins used in stormwater management design: 
Detention, Wet-Weather Retention and Infiltration. All basins are supplemented with some form of 
underdrain and emergency overflow structure to manage flow into the combined system. Detention 
basins are large areas of depression within a pervious location that remains dry except during wet-
weather events. The detention basins capture wet-weather runoff during storm events and detain the 
runoff to attenuate peak flows into the combined system. Wet-weather retention basins always have 
a small pond of water and generally are vegetated. The retention pond allows for greater nutrient 
and solids removal than that of the detention basin. Infiltration basins are constructed with a more 
intricate underdrain system to facilitate nutrient and solids removal as well as infiltration and 
groundwater recharge of captured stormwater. 
 
Earthen basins, as described above, may be implemented in a variety of sizes and locations to help 
meet stormwater management needs for large or small drainage areas. The flexibility of earthen 
basins allow for them to be used in conjunction with other stormwater management practices to 
reduce CSOs into receiving waters. 

I.16 Storage: Offline Covered Storage Basins 
Offline covered storage basins are concrete tanks that are connected in parallel to the combined 
sewer and receive flows only during wet weather periods. Covered basins are preferred over earthen 
basins or uncovered tanks because they provide better odor control and better safety conditions. 
Offline storage is more costly than online storage because parallel lines must be constructed and 
facilities for pumping the stored wastewater back to the sewer are usually required. However, offline 
storage is required where head loss in the downstream sewer is a concern and sedimentation or 
other treatment methods are desired.  
 
Offline basins may be located at upstream or downstream locations in the combined sewer system. 
Advantages of upstream control include greater flexibility in selecting sites for facilities and more 
efficient control of flows to the downstream treatment facility. The primary advantage of 
downstream storage is that fewer facilities are required, resulting in lower construction and operation 
and maintenance costs. It may be possible to minimize costs further if storage capacity is available at 
the wastewater treatment plant. 

I.17 Storage: Offline Open Storage Basins   
Offline open storage basins are typically earthen. Offline storage is more costly than online storage 
because parallel lines must be constructed and facilities for pumping the stored wastewater back to 
the sewer are usually required. However, offline storage is required where head loss in the 
downstream sewer is a concern and sedimentation or other treatment methods are desired. 
 
Offline RBs may be located at upstream or downstream locations in the combined sewer system. 
Advantages of upstream control include greater flexibility in selecting sites for facilities and more 
efficient control of flows to the downstream treatment facility. The primary advantage of 
downstream storage is that fewer facilities are required, resulting in lower construction and operation 
and maintenance costs. It may be possible to minimize costs further if storage capacity is available at 
the wastewater treatment plant. 

 

 



Philadelphia Combined Sewer Overflow Long Term Control Plan Update 
 

Section 8 • Infrastructure-Based Control Measures 
                  8-12 

 
Philadelphia Water Department.             September 2009 

I.18 Storage/Transmission: Deep Tunnels 
Philadelphia has multiple outfalls and limited available space for near-surface facilities, making 
consolidation of outfalls on a regional basis using deep tunnels or other appropriate technologies a 
potentially cost effective storage and transmission approach. Depending on the geographic 
distribution of outfalls, subsurface geological conditions, and other factors, a deep tunnel alternative 
can include near-surface consolidation conduits or satellite near-surface storage/treatment facilities 
for remotely located outfalls. Alternatives involving deep tunnels should consider whether the 
tunnels will serve primarily as storage facilities to be pumped out to the WPCP at the end of a storm 
event or whether they will also serve to convey wet weather flows to the WPCP for treatment during 
a storm event. 
 
I.19 Storage/Transmission: Real Time Control  
PWD has been evaluating and implementing computer controlled CSO outfall/regulator gate 
facilities that use level monitors to control the position of the dry-weather outlet (DWO) gate and 
tide gate at each location for maximizing the utilization of in-system storage in the combined sewer 
system.  These computer controlled outfall facilities apply real-time control (RTC) mechanisms to 
maximize in-system storage.  The use of RTC allows the capture and delivery to the treatment works 
of flow at the maximum rate at which it can be treated. This approach is attractive in terms of 
optimizing the use of the existing sewer system to capture combined wastewater and minimize 
CSOs. 
 
I.20 Transmission: Parallel Interceptors  
Parallel interceptors provide increased transmission capacity to bring flows to a WPCP.  
 
I.21 Transmission: Remove Flow Bottlenecks  
PWD’s collection system includes some localized instances where infrastructure does not have the 
capacity to convey the full flow from upstream. Examples include siphons and pipes of smaller 
diameter than upstream pipes. In these cases, localized replacement may be a cost-effective way to 
increase transmission capacity to the WPCP. 
 
I.22 Transmission: Diversion of Trunk Flow Directly to WPCP 
For a limited number of small sewersheds close to the WPCP, it may be possible to divert all trunk 
flow to the WPCP without regulation. 
 
I.23 Treatment at Discharge Point: Swirl Concentrators  
Swirl concentrators provide flow regulation and solids separation by inducing a swirling motion 
within a vessel. Solids are concentrated and removed through an underdrain, while clarified effluent 
passes over a weir at the top of the vessel. Types of swirl devices include the EPA swirl 
concentrator. Conceptually, the EPA swirl concentrator is designed to act as an in-line regulator 
device. In addition to flow routing or diversion, it removes heavy solids and floatables from the 
overflow. Each type of swirl unit has a different configuration of depth/diameter ratio, baffles, pipe 
arrangements, and other details designed to maximize performance. 
 
I.24 Treatment at Discharge Point: Vortex Separators  
The commercial vortex separators are based on the same general concept as the EPA swirl 
concentrator but include a number of design modifications intended to improve solids separation. 
The commercial designs have been applied as offline treatment units. Vortex separators placed at 
discharge points are intended for inorganic solids separation and removal prior to discharging. 
Separation is facilitated by a swirling motion similar to a centrifuge and the solids are settled out at 



Philadelphia Combined Sewer Overflow Long Term Control Plan Update 
 

Section 8 • Infrastructure-Based Control Measures 
                  8-13 

 
Philadelphia Water Department.             September 2009 

the bottom of the unit. Vortex Separators are available for both in-line and offline treatment, are 
available in varying sizes and designs, which are based on the peak flow design event and on-site 
configuration requirements. 
 
I.25 Treatment at Discharge Point: Disinfection 
This process destroys or inactivates microorganisms in overflows, most commonly through contact 
with forms of chlorine. Various disinfection technologies are available both with and without 
chlorine compounds. Some of the more common technologies include gaseous chlorine, liquid 
sodium hypochlorite, chlorine dioxide, ultraviolet radiation, and ozone. For disinfection of CSOs, 
liquid sodium hypochlorite is the most common of the above technologies.  
 
Dechlorination: A major disadvantage of chlorine-based disinfection systems is that the residual 
chlorine concentration can have a toxic effect on the receiving waters, due either to the free chlorine 
residual itself or to the reaction of the chlorine with organic compounds present in the effluent. 
With the relatively short contact times available at many CSO control facilities, disinfection residuals 
can be of particular concern and can require consideration of dechlorination alternatives. Two of the 
more common means for dechlorinating treated effluent are application of gaseous sulfur dioxide or 
liquid sodium bisulfite solution. 

I.26 Treatment at Discharge Point: High Rate Treatment 
High Rate Clarification 
High rate clarification (HRC) processes have surface overflow rates greater than 20 gallons per 
minute per square foot (gpm/ft2). Both the DensaDeg® and Actiflo® processes utilize ballasted 
flocculation to achieve these overflow rates. 
 
DensaDeg® Ballasted Flocculation 
The DensaDeg® process is a ballasted flocculation process that recirculates settled sludge as the 
ballast to achieve excellent TSS removal at a standard design surface overflow rate of 40 gpm/ft2 for 
wet-weather flow. The process consists of a rapid mix zone, reactor zone, and a clarifier/thickening 
zone. Wastewater enters the rapid mix zone along with a coagulant where flash mixing occurs. 
Polymer is added as a flocculating agent as the wastewater flows to the reactor zone, which is 
equipped with an axial flow impeller/ draft tube arrangement. 
 
The water and flocculated sludge enter the clarification zone where most of the solids settle. The 
clarifier contains a lamella settling zone where most of the remaining solids are removed. The settled 
sludge is thickened, and part of the thickened sludge is recirculated back to the reactor zone to serve 
as a ballasting agent and nucleus for floc growth for improved settleability. The remaining sludge is 
wasted. The process is well suited for enhanced primary treatment of wet-weather flows in 
combined sewer systems. Suspended solids removal in excess of 90% of influent concentrations can 
be achieved consistently, and COD and BOD removal are often better than 60% depending on 
influent characteristics. Optimal treatment is typically achieved approximately 30 to 45 minutes after 
start-up. The start-up time is necessary to build up adequate sludge. 

Advantages: The DensaDeg® process provides high removal efficiencies and is stable at 
variable influent flows and loads. 

Disadvantages: Pilot testing is recommended for design optimization. 

 



Philadelphia Combined Sewer Overflow Long Term Control Plan Update 
 

Section 8 • Infrastructure-Based Control Measures 
                  8-14 

 
Philadelphia Water Department.             September 2009 

Actiflo® Ballasted Flocculation 
The Actiflo® process is a ballasted flocculation process that utilizes microsand as the ballast to 
achieve excellent TSS removal at a standard design surface overflow rate of 60 gpm/ft2 for wet-
weather flow. The process consists of a coagulation zone, injection zone, maturation zone, and 
clarification zone. Wastewater enters the coagulation chamber along with a coagulant for flash 
mixing. Wastewater then flows to the injection tank where microsand and polymer are added. 
Microsand interacts with the destabilized particles and the polymer. The maturation tank is a gentle 
mixing zone that allows the formation of floc. The polymer promotes the formation of strong flocs 
around the microsand. The water and floc then flow to the clarification zone where the flocculated 
solids settle. Most of the solids settle at the bottom of this compartment. Lamella plate or tube 
settlers may be used to enhance removal of suspended solids. Solids that accumulate at the bottom 
of the clarification compartment are recycled to a hydrocyclone, where the lower density sludge is 
separated from the higher density microsand. The microsand is recycled to the injection tank, and 
the sludge leaves the system. 
 
Advantages: The Actiflo® process provides high removal efficiencies and is stable at variable 
influent flows and loads. 

Disadvantages: Actiflo® requires a 5 to 15 minute startup time since startup flows must be stored 
and fed back through unit or to the conventional treatment headworks. A minimum 4:1 turndown 
ratio (minimum flow through unit is 25% of capacity) is available for lower flows. 

Biologically Enhanced High Rate Clarification (Bio HRC) 
Biologically and chemically enhanced clarification (Bio CEC) incorporates a short duration biological 
contact tank upstream of chemically enhanced clarification (CEC) to achieve rapid uptake of soluble 
organic matter that would not be removed by only CEC. In this process, activated sludge from a 
plant’s secondary process (RAS or WAS) is routed to a short-duration (5-10 minutes) contact basin 
where it blends with excess wet weather flows to achieve rapid uptake of soluble organic matter into 
the biomass. This mixture of biomass and influent wastewater is then treated through CEPT or 
HRC. The resulting CEPT or HRC sludge may be returned to the aeration basins or wasted. The 
nonproprietary technology is Bio CEPT, and the current proprietary technology is BioActiflo®.  
 
Advantages: Soluble BOD uptake, Bioadsorption of colloidal and particulate matter, Potential 
reduction of CEPT and HRC chemical requirements, Lower foaming potential and Higher UV 
Transmittance. 

Disadvantages: It is a relatively new process thus is relatively unproven at full-scale and little 
operational information is available. 

Retention Treatment Basins (RTBs) 
Retention treatment basins (RTBs) are satellite high rate treatment facilities designed to provide 
screening, settling, skimming (with a fixed baffle) and disinfection of combined sewer flows before 
discharge to a receiving water. Since RTBs are empty between wet-weather events, they also provide 
storage, which can completely capture combined sewer flows from small wet weather events for 
later dewatering and conveyance to the WPCP for treatment. RTBs can be designed with a variety of 
screen types, disinfection methods and basin geometries. The surface loading rates can also vary but 
are typically higher than rates used for design of primary clarifiers. RTBs can be constructed above 
or below grade but typically require at least an above grade process/control building. If pumping of 



Philadelphia Combined Sewer Overflow Long Term Control Plan Update 
 

Section 8 • Infrastructure-Based Control Measures 
                  8-15 

 
Philadelphia Water Department.             September 2009 

the combined sewer flow is required, the pump station may be integral to the RTB facility or 
constructed as a separate structure. 
 
Advantages: Relatively simple to operate and maintain. 
 
Disadvantages: Large footprint of the structure occupies waterfront land that could otherwise 